



CENTER OF SEALING TECHNOLOGIES

Münster University of Applied Sciences
Faculty of Engineering Physics
Bürgerkamp 3
D-48565 Steinfurt

Fachhochschule
Münster University of
Applied Sciences



Certificate

The gasket type **24 SH** of the manufacturer

TEADIT International
Rosenheimer Str.10
A-6330 Kufstein
Austria

has been tested in accordance with the VDI-Guideline 2200 (June 2005) by the Department of Gasketing Research of the University of applied Sciences Münster. The test was verified in a first time test with following test conditions:

Initial gasket thickness:	3 mm
Test flange:	DN40 / PN40
Initial gasket stress:	30 MPa
Exposure conditions:	200 °C / 48h
Test conditions:	ambient temperature

Test results

Residual gasket stress: 4.3 MPa.

The blow out safety test in accordance with VDI-Guideline 2200 resulted in:

Class A: 60 bar

This test certificate is only valid in combination with the test report 06050201.

German certificate dated 26th June 2006
Translated on 18th March 2011

Prof. Dr. A. Riedl